



CLIENT: Glen Raven Custom Fabrics
P.O. Box 5348
North Anderson, SC 29623
United States

Test Report No: 177:022902-02	Date: June 3, 2009
--------------------------------------	---------------------------

The following samples were submitted and identified by the Client as: **Firesist Style #82008-0000; Black**

DATE OF RECEIPT: May 19th, 2009

TESTING DATE: June 3, 2009

AUTHORIZATION: 146952

TESTS REQUESTED: NFPA 701 Test Method 2 (folds) 2004 Edition when tested in its original state.

CONCLUSION: The submitted sample **does comply** with the requirements when tested per N.F.P.A. 701-04 as indicated above.

PREPARED BY:

William G. Booth
William G. Booth, Technician
Fire Technology

Frank Savino
Frank Savino, Manager
Building Materials and Products

SIGNED FOR AND ON BEHALF OF SGS U.S. TESTING COMPANY, INC.

Page 1 of 2

This document is issued by the Company under its General Conditions of Service for North America printed overleaf or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in the test report refer only to the sample(s) tested. This document can not be reproduced, except in full, without the prior written permission of SGS U.S. Testing Company Inc. Samples are not retained by the Company for more than 30 days, unless special arrangements are made.



Report No: 177:022902-02
DATE: June 3, 2009
PAGE: 2 of 2

CLIENT: Strongman Building Products Corporation

TEST RESULTS:

SAMPLE ID: Firesist Style #82008-0000; Black

Original State tested to Chapter 15 of NFPA 701 – Method 2 for Folds

<u>Specimen</u>	<u>Dimensions,</u> <u>(Inches)</u>	<u>Char Length,</u> <u>(Inches)</u>	<u>Afterburn,</u> <u>(Seconds)</u>	<u>Flaming Residue</u> <u>(Seconds)</u>
1	25 x 47	6.25	0.0	0.0
2	25 x 47	7.50	0.0	0.0
3	25 x 47	7.25	0.0	0.0
4	25 x 47	6.75	0.0	0.0
Retest 1	25 x 47			
Retest 2	25 x 47			

Observations: Charring, melting, shrinking and dripping

REQUIREMENTS:

A material tested in folds shall not continue flaming for more than two seconds after the test flame is removed. The vertical spread of burning shall not exceed 41 inches. Portions of the material which break or drip from the test specimen shall not continue to flame for more than 2 seconds after they reach the floor of the tester.

End of Report